CTi MA

180000343904
R IR &
Test Report

i =F =2 A2180233101101E 1o Jt16 W
Report No.  A2180233101101E Page 1 of 16

BRISEAL  EHN T BRI ZE RS % /R 1 WA PR A R [HICEE R T (B A IR A H]

Applicant BENNIC AND COMPANY [JINGYE ELECTRONICS (HUIZHOU) CO., LTD. ]
o bR N T B R G DY i 82 SR (SRS T 3ENEl 50 /N )

Address 82, HUI FENG XI S| ROAD,HUIZHOU, GUANG DONG PROVIENCE

FE i 42205 H A 2018.11.28

Sample Received Date Nov. 28, 2018

FE e A 1A 2018.11.28-2018.11.30

Testing Period Nov. 28, 2018 to Nov. 30, 2018

R 2 R IRAE 2 ER, X IR ARG I H (Ph), 48(Cd), ZR(Hg), 7SHrE&(Cr(v)),

2 IRBEIK(PBBs), %R Kf#(PBDES), 4% — HiRf&(DBP, BBP, DEHP,
DIBP)HEAT Ml k.

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

RO TR IE S 25 3R HZ T .
Test Method/Test Result(s) Please refer to the following page(s).

+ & }fh > £§¥: :f A ;2;_$%¢5575
Tested by ’% Reviewed by /

ra H]
9% % H & 2018.11.30

Date

K I
2 # Technical Manager

No. R179751612
DA N TRIITH 5 22 DT 2438 B A = 4 = S I Rk
Centre Testing In i roup Co.,Ltd. CTI Building, No.4, Liuxian 3rd road, Xin’an Street, Bao’an District, Shenzhen, P.R.China

ATEE

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com



CTi

AR
Test Report

i =F =2 A2180233101101E 2 Jt16 W
Report No.  A2180233101101E Page 2 of 16

*kkkhkhkkkhkhkhkkhhkhhkhkhhkkhhhkhhihkhhkhhkhhihkhhhhkhhihhkhhhhkhhhhkhhhhkhrhhkhrrhkhrhhkhhhhkhrrhhrhhhirhhihhiiix

ZEi8 Conclusion

TR WRAEARUETR S &R
Tested Sample According to standard/directive Result
— Rk 8 RoHS #54> 2011/65/EU Je HABIT H54
(EU) 2015/863 RoHS Directive 2011/65/EU 754 Pass

Submitted Sample .
with amendment (EU) 2015/863

*hkhhhkhkkhkkkhkhkkhkhkhkkhirkkhrrhrhikhkhhkhkhkhkhkhhhhihiirhhhhhhkhhkhhkhkhkhhkhiiihirrrhhhhhhhhhhhkhkhkikikirhiirikikiiikhikikix

T R I 25 S99 /e Bk B ROHS 5 4-2011/65/EU J HAZ 1T $5 4 (EU) 2015/863 K [{IFR 1 . Pass means that the results shown
on the report comply with the limits set by RoHS Directive 2011/65/EU with  amendment (EU) 2015/863.

rt.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700
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The following sample(s) and sample information was/were submitted and identified by/on the behalf of

LNTT

the client
o J i 44 R FF i 4R
No. .
il Final Product Name Sample Name(s)
001 SHIE
ALUMINUM FOIL
SHAX
002 ALUMINUM CASE
003 BEH(EEM)
LEAD WIRE(ALWIRE)
004 EEH(CP #2)
LEAD WIRE(CP WIRE)
[SEg v PA
005 BREA S s
ALUMINIUM ELECTROLYTIC T
B,
006 CAPACITORS ELECTROLYTE
007 PET BEEH
PET BLACK PLASTIC TUBE
008 PET R EE
PET DARK BLUE PLASTIC TUBE
009 B
RUBBER
010 BB
ELECTRONIC TAPE
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FI #HE Test Method
M H TR 592 MR AR
Tested Item(s) Test Method Measured Equipment(s)
Y Lead(Pb) IEC 62321-5:2013 ICP-OES
4% Cadmium(Cd) IEC 62321-5:2013 ICP-OES
7K Mercury(Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES

5% Hexavalent Chromium(Cr(V1))

IEC 62321-7-2:2017 #1/5% IEC 62321-5:2013 i
S
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

IEC 62321-7-1:2015 UV-Vis
Z IRIEZE Polybrominated
IEC 62321-6:2015 GC-MS
Biphenyls(PBBs)
% 5. — Bk Polybrominated Diphenyl
IEC 62321-6:2015 GC-MS
Ethers (PBDEs)
AR — H RS Phthalates (DBP, BBP,
IEC 62321-8:2017 GC-MS
DEHP, DIBP)
K45 R Test Result(s)
. 7253 Result R
WRITE Tested Item(s) ® TR R IIE{E
001 002 003 MDL Limit
Y Lead (Pb) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
& Mercury (Hg) N.D. N.D. N.D. 2mg/kg | 1000 mg/kg
- - - 8 mg/kg 1000 mg/kg
N Hexavalent Chromium (Cr(VI v v v 0.10 pg/cm=2
a2 C 1 N, N.D. N.D. (L(';gQ) 1000 mg/kg

L% §

Y . |
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Result YER
WRIAH Tested Item(s) ik Zadzs Lt IIE{E
004 005 006 MDL Limit
#Y Lead (Pb) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
f% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
- N.D. N.D. 8 mg/kg 1000 mg/kg
7N Hexavalent Chromium (Cr(VI v 0.10 pg/cm=
AN Cv 1 o, - - > 1000 mg/kg
(LOQ)
553 Result R
PRIFH Tested Item(s) Zos il IIE{E
007 008 009 MDL Limit
Y Lead (Pb) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
N.D. N.D. N.D. 8 mg/kg 1000 mg/kg
N H lent Chromi Cr(VI 0.10 pg/ecm=
N Hexavalent Chromium (Cr(VI)) ~ ~ B blem=| | o malkg
(LOQ)
Result R
PRI H Tested Item(s) ks S IIE{E
010 MDL Limit
Y Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
f% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
N.D. 8 mg/kg 1000 mg/kg
NTES H lent Chromi Cr(VI 0.10 pg/cm=
% Hexavalent Chromium (Cr(VI)) ~ (L:.)gQ():m 1000 ma/kg

\ ——=p
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PRI H Tested Item(s) %R Result TR R IIE{E
005 | o006 | o007 MDL Limit

ZIREFE Polybrominated Biphenyls(PBBs)

— ¥R Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg

“REXZK Dibromobiphenyl N.D. N.D. N.D. 5 mg/kg

—IREL Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg

VUREXZK Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg

FHIREEZE Pentabromobiphenyl N.D. N.D. N.D. 5 mg/kg

o - 1000 mg/kg

7NIREEA Hexabromobiphenyl N.D. N.D. N.D. 5 mg/kg

-LIRELZKE Heptabromobiphenyl N.D. N.D. N.D. 5 mg/kg

JVIRIEEZE Octabromobiphenyl N.D. N.D. N.D. 5 mg/kg

JLIREEZE Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg

+-IREL 4 Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg

WX H Tested Item(s) 43R Result J AL R IIE{E
008 | 009 | o010 MDL Limit

ZRECE Polybrominated Biphenyls(PBBs)

— R Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg

“RIFK Dibromobiphenyl N.D. N.D. N.D. 5 mg/kg

= JREEA Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg

VUREXZK Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg

FLIRIER Pentabromobiphenyl N.D. N.D. N.D. 5 mg/kg

o - 1000 mg/kg

7NIREEK Hexabromobiphenyl N.D. N.D. N.D. 5 mg/kg

-LIREEZKE Heptabromobiphenyl N.D. N.D. N.D. 5 mg/kg

JVIREEZE Octabromobiphenyl N.D. N.D. N.D. 5 mg/kg

JLIRIE Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg

TR Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg
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WRIAH Tested Item(s) ikl Zadzs Lt IIE{E
005 | o006 | o007 MDL Limit

Z IR KBt Polybrominated Diphenyl Ethers (PBDEs)

—JR — KM Monobromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

R X Dibromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

— R KTk Tribromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

VU — KT Tetrabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

TR 7Kk Pentabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg 1000 mafkg

7N KM Hexabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

£ ¥R 2K Heptabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

J\IR 2K Octabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

JUIR 2K Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

¥R — 2K Decabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

WA E Tested Item(s) SRRt S IIE{E
008 | 009 | o010 MDL Limit

LR KBt Polybrominated Diphenyl Ethers (PBDEs)

—JR — KM Monobromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

R X Dibromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

— R KTk Tribromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

VO ¥R — KTk Tetrabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

7R — 2Kk Pentabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg 1000 mg/kg

75NIR KTk Hexabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

R — KTk Heptabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

J\JR — KTk Octabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

JUIR — KTk Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

R — KTk Decabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg




CTi

AR 5

Test Report

Yo

R’EMS  A2180233101101E 8 4t16 it
Report No.  A2180233101101E Page 8 of 16
Result YER
WRIAH Tested Item(s) ik Zadzs Lt IIE{E
005 | o006 | o007 MDL Limit
SR _FMBEE Phthalates (DBP, BBP, DEHP, DIBP)
AR F R — T T Dibutyl phthalat
WA=~ T B2 Dibuyl phthalate N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
(DBP) CAS#:84-74-2
AR FER T R LS Butyl benzyl
W= FIR T 2RI Butyl benzy N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
phthalate (BBP) CAS#:85-68-7
AR — HEg —(2-2.%5) Ol
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. N.D. 50 mg/kg 1000 mg/kg
CAS#:117-81-7
A2 — H iR — 5% Tl Diisobutyl
WA=k —s% I B Diisobuty N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
phthalate (DIBP) CAS#:84-69-5
#E3 Result R
WA H Tested Item(s) ks bl IIE{E
08 | o009 | o0 MDL Limit
A8 " HIRREE Phthalates (DBP, BBP, DEHP, DIBP)
A52K — F R — Tl Dibutyl phthalat
WA=FM= T Dibutyl phthalate N.D. N.D. N.D. | 50mg/kg | 1000 mgrkg
(DBP) CAS#:84-74-2
AR FI R T S5 Butyl benzyl
WAE=FM | BF L Buyl benzy N.D. N.D. N.D. | 50mg/kg | 1000 mgrkg
phthalate (BBP) CAS#:85-68-7
AR T HR —(2- 4.3 g
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. N.D. 50 mg/kg 1000 mg/kg
CAS#:117-81-7
B2 W2 — 5+ T 15 Diisobutyl
WA= 7 I B Diisobuty N.D. N.D. N.D. | 50mgkg | 1000 mg/kg
phthalate (DIBP) CAS#:84-69-5

A AN 2

N
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RRE G BB HEIR Tested Sample/Part Description

001
002
003
004
005
006
007
008
009
010

AVE:

HK 0 4 )@ $% Silver-grey metal foil

HH {4 )R Silver-white metal

H A4 )& Silver-white metal

WA HREAYEZ 14 )8 Metal with silvery plating

H .48 White paper

B AA Light yellow liquid

WA A EN 7 2 YR 2% Black plastic tube with white printing

WA AN R GRS Dark blue plastic tube with white printing
M5l Black rubber

i% PR e Transparent adhesive tape

TR, 8, R E TR

-N.D. = REH (DT 7540 H IR e E 2 IR)

-mg/kg = ppm = H 32—

-1000 mg/kg = 0.1%

-LOQ = EEIR, AR HEERYY 0.10 pg/em?
VOSSR EE/NT 0.10 pg/em?, A ARAS H S 8

Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?

-YThe sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The coating
is considered a non-Cr(V1) based coating.

\\a "/

N = 4
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FEIFRFE Test Process
1. 4% Lead(Pb), % Cadmium(Cd), &% Chromium(Cr)

FrE T EFee THREE

Wielgh sarmple and placeit
ina wessel

' hoAcHER G —

Add digestion reagent

Diigest the satmmle

=S B ,
FIFarEeEE — ﬁ?ﬁ
Doy A shings Residue
Allali Fusion? LY ==
FRICE-OES EEFARET Acid Dissolution Filtration
Hmﬁz’jdby 1 Ivlake up with
ICP-OFD deionized water —
1
Solution
2. 7k Mercury(Hg)

FrEfF ST REETEHRE S TEGLE I EHRR S EHRR RS

Weigh sarmple and placeitina
i crowwave digestion wessel

I A A GE BRI
— | Add digestion rea gent —>

Crgest satrgpole 10 ol @ ovvmawe
di gestiomn owen

— sEhlae d—

HICP-0OES

Analyzed by
ICP-CES

st —

EETAFES
LJdalce up wath
dal chized water

Allmli Fusions
Acid Dissolution

g

Fesidue

R

Solution

i
Filtration

A \™X@M\ 7

Y 7
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3. %% Hexavalent Chromium(Cr(VI1))
(1) IEC 62321-7-1:2015
B 38 & WsE 5 4a FH #h7k 2= PR e e ST
Takea portionof —" Ezxtraction with —" Filter and removwve
the sample boiling water the sample
FAUV-Viséh 17 N A TR A pH
d— S— Adjustthe pH walue
Analyzed by UV -3ig Addtest solution .
ofthe solution
(2) IEC 62321-7-2:2017
P EERTEEN || MmO R S
eigh sample anaplaceit “lAdd digestionreagent Digest the sample
i1 a vessel
a Y R ‘l-L
amp s ||  BEEBHE | oy, g
Addtest solution ! Just e pi value  f—- C ool and filter
ofthe solution
1L
Wikl Az BT AES RIUY-Vistt 8
Ju & ph value .a _E Hp Wl Analyzedby UV-Vis
of the solution deiomzed water

4, ZEBEZ Polybrominated Biphenyls(PBBs), %R —ZKEf Polybrominated Diphenyl Ethers (PBDES)

FFEFmTEEH AaEMEHER MR4E Y
Weigh sampleandplace =3 Extracted with
it ina thimhle organic solvent Concentrate the extract
FACC-MSS 3T AR SR TE EEFIEHESERA
— Ilakeup with Transzferthe E}_:tract intoa
Analyzed by GC-MGS organic solvent volumetric flagk

4T W2 adl VA2 AN\ 7

-



CTi

AR
Test Report

R’EMS  A2180233101101E % 12 7 3k 16 I
Report No.  A2180233101101E Page 12 of 16
5. 4% — B E&TE Phthalates (DBP, BBP, DEHP, DIBP)
FFrEFmTESET AaM ST ER MR Y A
Weigh sampleandplace —0 Extracted with ——
it ina thimhle organic solvent Concentrate the extract
FACC-MSS 3T AR SR TE EEFIEHESERA
— Ilakeup with d— Transferthe extractintoa

Analyzed by GC-MGS

orgaricsolvent

wolumetric flask

2 1" Y. Y 4

- Ny
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Ff b B A
Photo(s) of the sample(s)

R Final Product
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Hotline:400-6788-333

E-mail:info@cti-cert.com

www.cti-cert.com

Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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CTIER A

IR &
Test Report

i =F =2 A2180233101101E % 15 1 4L 16 W
Report No.  A2180233101101E Page 15 of 16
008 009
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st JR LB oo

*** End of Report ***

74 B Statement:

1.

)

R A AR T < B30 BB B 4 3 T

This report is considered invalidated without approval signature, special seal and the seal on the perforation;
FEah SRS AE B g hR A, il NN L E S Dy, CTI RS Sk,

The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;

AR A 5 SO0 32 UL i 51 51

The result(s) shown in this report refer(s) only to the sample(s) tested;

RE CTI B AR, A ZH AR

Without written approval of CTI, this report can’t be reproduced except in full;

WA AR & P SN R B LA B A ZE R, Oy

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

rt.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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